



## **TEST REPORT**



**APPLICANT**: WINTEX CO., LTD. **REPORT NO**. : M270-17-06666

**SAMPLE RECEIVED DATE** : 2017-06-12 **TEST STARTED DATE** : 2017-06-12

REPORT ISSUED DATE : 2017-06-23

**PAGE** : 1 OF 2

**DESCRIPTION:** ONE(1) PIECE OF SUBMITTED CUTTING SAID TO BE FABRIC.

\_\_\_\_\_\_

ITEM: AIA

**TEST CONDUCTED:** AS REQUESTED BY THE APPLICANT, FOR DETAILS PLEASE SEE ATTACHED PAGES.

------

PREPARED AND CHECKED BY

Seongkeum Jang

FOR FITI

SEONG-KEUN, JANG QUALITY MANAGER **AUTHORIZED BY** 

Youf Chan Kim

YOUNG-CHAN KIM PRESIDENT

**※ Report Verification No.: PJHI-J41W-9FMX ※** 

(You can see the authenticity of your test report through the above "Report Verification No." at FITI homepage.)

## **e**-DOCUMENT SERVICE



Tel: 043-711-8875 Fax: 043-711-8804

REPORT NO.: M270-17-06666

PAGE : 2 OF 2

## 01. ABRASION RESISTANCE (ASTM D4966-12(2016): 1998, MARTINDALE METHOD): RUBS

#1
73 333

NOTE) SPECIMEN: WOVEN

MASS OF THE WEIGHT : (12  $\pm$  0.3) kPa

**TEST OPTION: OPTION 1** 

ABRADANT: STANDARD WOOL ABRASION FABRIC

## 02. FLAMMABILITY ( CALIFORNIA TECHNICAL BULLETIN 117, SECTION E : 2000 ) : BURNING RATE(s)

#1

	FACE		BACK	
	WARP	WEFT	WARP	WEFT
1	DNI	DNI	DNI	DNI
2	DNI	DNI	DNI	DNI
3	DNI	DNI	DNI	DNI
4	DNI	DNI	DNI	DNI
5	DNI	DNI	DNI	DNI
AVG.	-	-	-	-

NOTE) CONCLUSION : PASS DNI = DID NOT IGNITE

REQUIREMENT: PLAIN SURFACE FABRIC - 3.5 s MINIMUM AVG. OR NON IGNITION

THIS STAND WAS APPLIED BY THE CLIENT'S REQUEST.

\*\* End of The Report \*\*

SAMPLE: